

CERTIFICATE OF ANALYSIS

Product	PVC SG5	Data of Testing	Nov., 2, 2022
Quantity	54000 KGS	Lot No.	220601
Manufacture Date	Nov., 1, 2022	Expiry Date	Nov. , 1, 2024
Items Tested		Standard	Results
Appearance		White Powder	Conform
K-Value		68-66	67.1
Viscosity, ml/g		118-107	110
Number of impurity particle $\leq$		30	26
Volatiles content %, $\leq$		0.4	0.3
Apparent density g/ml, $\geq$		0.55	0.56
Number of grain/400c m ² , $\leq$		40	38
Plasticizer absorbency value of 100g resin		19	19
Residual chlore thylene content mg/kg, $\leq$		5	4

Tested by: Jianjun Wang Auditor: Shengkun Lu

Results:

QUALIFIED

Provided By The Beneficiary: HENAN YAROS CHEMICAL CO., LTD.

Quality Control Department

Nov., 2, 2022

